



Entwicklungs- und Prüflabor
Holztechnologie GmbH
Zellescher Weg 24 · D-01217 Dresden
www.eph-dresden.de

Test laboratory accredited by Deutsche Akkreditierungsstelle GmbH (DAkkS)
(German Accreditation System of Testing) acc. to DIN EN ISO/IEC 17025



Deutsche
Akkreditierungsstelle
D-PL-11054-01-00

TEST CERTIFICATE

CT-12-06-19-14

Product: Homapal-Wood-Laminate

Company: Homapal Plattenwerk GmbH & Co. KG
Bahnhofstraße 30/32, D-37412 Herzberg

Order: Determination of the formaldehyde release of Homapal-Wood-Laminate according to test chamber method DIN EN 717-1

Test method: Test chamber method DIN EN 717-1
Chemical analysis formaldehyde: Acetyl acetone method

Test report: Test report 251347 dated November 11th, 2011

Test result: The formaldehyde release of the tested Homapal-Wood-Laminate is 0.05 ppm (432 h).
The Homapal-Wood-Laminate fulfils the limiting value of 0.1 ppm of the ChemVerbotsV § 1 (3) regarding formaldehyde.

Dresden, June 19th, 2012

Head of laboratory



Engineer in charge